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«  Food Contact Safety

«  Kalay Kaplama / Paslanmaz Celik
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1 SERIES

www.Simmutfak.com

Diameter / Cap (cm) | Yiikseklik / Height (cm)
FB241 24 7-11
FB221 22 7-8-10
FB201 20 7-8-10
FB181 18 7-8-10
FB161 16 8-10
FB141 145 8-10
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2 SERISI /2 sepes e

www.Simmutfak.carr

Diameter / Cap (cm) | Yikseklik / Height (cm)
@ FB242 24 7-11
FB222 2 7-8-10
+  Tincoated / Stainless Steel FB202 20 7.8-10
«  Food Contact Safety
FB182 18 7-8-10
«  Kalay Kaplama / Paslanmaz Celik FB162 16 8-10
«  Gida Temasina Uygundur FB142 145 8-10
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Diameter / Cap (cm) | Yiikseklik / Height (cm)
FB243 24 7-11
FB223 22 7-8-10
FB203 20 7-8-10
FB183 18 7-8-10
FB163 16 8-10
FB143 145 8-10
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www.Simmutfak.com

Diameter / Cap (cm) | Yikseklik / Height (cm)

@ FB224 7-11

Food Contact

it FB204 8-10
Tin coated / Stainless Steel

FB184 8-9-10
Food Contact Safety

FB164 7-8-9-10
Kalay Kaplama / Paslanmaz Celik FB144 8-10

Gida Temasina Uygundur
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Diameter / Cap (cm) | Yiikseklik / Height (cm)

FB245 24 7-11

Foad Contact FB225 22 7-8-10

« Tin coated / Stainless Steel
«  Food Contact Safety

«  Kalay Kaplama / Paslanmaz Celik
«  Gida Temasina Uygundur



simmutfak

5 SERIS| /6 5eRES

www.Simmutfak.com

Diameter / Cap (cm) | Yikseklik / Height (cm)

@ FB246 24 =1

Food Contact
Safe

FB226 22 7-8-10
« Tincoated / Stainless Steel FB206 20 7-8-10
«  Food Contact Safety

FB186 18 7-8-10
«  Kalay Kaplama / Paslanmaz Celik FB166 16 8-10

«  Gida Temasina Uygundur
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Diameter / Cap (cm) | Yiikseklik / Height (cm)

@ FB241 24 7-11

Foad Contact FB221 22 7-8-10

« Tin coated / Stainless Steel
«  Food Contact Safety

«  Kalay Kaplama / Paslanmaz Celik
«  Gida Temasina Uygundur
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www.Simmutfak.com

Diameter / Cap (cm) | Yikseklik / Height (cm)

@ FB241 24 7-11

FB221 2 7-8-10

« Tincoated / Stainless Steel
«  Food Contact Safety

FB201 20 7-8-10

«  Kalay Kaplama / Paslanmaz Celik
«  Gida Temasina Uygundur
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9 SERIS| /9 5eRES

www.simmutfak.com

Diameter / Cap (cm)

Yiikseklik / Height (cm)

SN
[\QTJ FB241

14,5

10-12-14-16-18

+ood Conacl
Safe

« Tin coated / Stainless Steel
«  Food Contact Safety

«  Kalay Kaplama / Paslanmaz Celik
«  Gida Temasina Uygundur
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FRITOZ MAKINES| SEPETLERI / FRYER BASKET

www.Simmutfak.com
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www.Simmutfak.com

simmutfak

CLERI / ACCESSORES AND SUPPLIES
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ACCREDITED"
sy
=4

TEST REPORT  Job No./Report No TR1243340 Date:4 January 2018 Page 1 of 8

SIM MUTFAK ESYALARI METAL SAN TIC LTD STI

0SB 16. CAD NO:15 MELIKGAZI KAYSERI

TEL: 03525010808

FAX: 03522908645

To the attention of Serkan Turgay
The following sample(s) was (were) submitted and identified by/on behalf of the client as:
‘ Sample No. Sample Description ‘
‘ A | Des Frver |

Client's reference No. TR 1243340

Manufacturer SIM MUTFAK

Sample Receiving Date 25 December 2017

Test Performing Period 25 December 2017 ~ 4 January 2018

Overall Conclusion See Results

Test Results Please refer to the next page(s).
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the scope of IAS Accreditation
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TEST REPORT  Job No./Report No TR1243340 Date:4 January 2018 Page 3 of 8
The test results relate to the tested ftems only.
Test reporls without SGS seal and authorized signalures are invalc
Reported results do not include uncertaintes.
Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gozetme Etiid Kontrol Servisleri A.$.
Selen Harman Yagiz Barin
Cuslomer_Services Team Leader Section Manager
Component List / List of Materials for Chemical Test
[Sample No. [ Sample Description [Material No. | Component | Material [Colour T
[a [ Deep Fyer [A1 [ Main [ Metal ['siver [
- Conditions of fable on requ
w55 Comiterms and_concitions him and, P o Gocaments at
V.5 Comterms_e-document him.
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Inthis Test Report tests marked (1) are included i the IAS Accreditation Scope of tis Laboratory. Opinions and interpretations expressed herein are outside
the scope of IAS Accreditation.
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TEST REPORT  Job No./Report No TR1243340 Date:4 January 2018 Page 2 of 8
Test Result
Chemical tests Al
FCM - Specific Migration of 21 Heavy Metals in "

Metal Article (EU) (5 g/L Citric Acid)
FCM - Sensory Analysis for Packaging Materials M
and Packages for Food Products

[ Test | Result |
Physical tests | A |
to Corrosion | * |

Remarks

M = Meets client's requirement

F = Below client's requirement

I = Inconclusi

No specified

# = For 2-composite mix with results exceeding one half of the relevant
quir ite mix with results ling one third of the

relevant requirements, the composite sample may have the possibility

of one or more components that can lead to a failure result, therefore, it

is recommended to test on individual basis.

Notes: | C on meet/fail are based on the test result from the actual sampling of the received

The composite sampling method is based on the client's special request and is a modification from the testing

standard.

Residual sample can be returned to client if
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TEST REPORT  Job No/Report No TR1243340 Date:4 January 2018 Page 4 of 8
n Odour and Taste Test
With reference to DIN 10955:2004
Deionized water
Number of Panelists: 6
Test Conditions: 1 hours at 100°C (1%t Migration)
Result(s) Limit
(Point Scale) (Point Scale)
Test ltem A1
Sensorial examination odour 0 25
Sensorial examination taste 1 25
Conclusion Pass

Note(s) :  Scale evaluation:
0-no perceptible difference
1~ just perceptible difference
2— slight difference
3 - marked difference
4 - strong difference

Remark(s): 1. Tests were performed in accordance with Regulation (EC) No 1935/2004 of the European Parliament and
of the Council of 27 October 2004, to determine sensorial odour and taste.

Condtions of accessible at
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In this Test Report tests marked (1) are included in the 1AS Accreditation Scope of this Laboratory. Opinions and interpretations expressed herein are outside.
the scope of IAS Accreditation.
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TEST REPORT  Job No./Report No TR1243340 Date:4 January 2018 Page 5 of 8
Specific Migration of 21 Heavy Metals in Metal Article (EU)'
Test Method: SGS In House Test Method RSTS-CHEM-603-1 (with reference to EN13130-1:2004)  Analysis by ICP-MS
Test Conditions: 1 hours at 100 °C
Simulant Used: 5 g/L Aqueous Solution of Citric Asid
7 x Specific
Resul M§A_’1 (ma/ka) Hgngmgll;kg Limit ?ﬁes; L/k SAL (malk
15+ 21 Migration 3¢ Migration
Aluminium (Al N.D. N.D. 02 35 5
Antimony (Sb) N.D. N.D. 002 028 004
Arsenic (As) N.D. N.D. 0,001 0014 0,002
Barium (Ba) N.D. N.D. 025 84 12
Beryllum (Be) N.D. N.D. 0,005 007 001
Cadmium (Cd) N.D. N.D. 0,002 0,035 0,005
Chromium (Cr) N.D. N.D. o1 1,75 025
Cobalt (Co) N.D. N.D. 001 0,14 002
Copper (Cu) N.D. N.D. 01 28 4
Lead (Pb) N.D. N.D. 0,005 0,07 0,01
Lithium (Li) N.D. N.D. 0,02 0,336 0,048
Iron (Fe) N.D. N.D. 0,25 280 40
Manganese (Mn) N.D. N.D. 025 126 18
Mercury (Hg) N.D. N.D. 0,002 0,021 0,003
Molybdenum (Mo) N.D. N.D. 002 084 012
Nickel (Ni) N.D. N.D. 005 098 014
Silver (Ag) N.D. N.D. 003 056 0,08
Thallium (Tl) N.D. N.D. 0,0001 0,0007 0,0001
Tin (Sn) 10,811 mgkg 5,460 mgkg 5 700 100
Vanadium (V) N.D. N.D. 0,005 007 001
Zinc (Zn) N.D. N.D. 1 35 5
Conclusion Pass Pass
Note(s): n.d. = not detected

C = degree Celsius

mg/kg = milligram per kilogram of foodstuff in contact with

mg/dm?2= milligram per square decimeter of foodstuff in contact with

Remark(s)= 1. According to Council of Europe Resolution CM/Res(2013)9, the result from 3 migration shall comply with
the Specific Release Limit (SRL) and the sum of 1%'and 2" migration shall not exceed seven times of SRL
for repeated use articles
2. Test condition & simulant were specified according to EN13130-1.
3. Acidic foodstuft is not considered for iance (for aluminum and aluminum alloy)
- Conatons of
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Test Method: 1S0O 9227:2012
Test Conditions: Testing Time:5 hours/ Test %
Sample ID Results Requirement by the Client
(A) Hexagon Metal 5
Sample hours
Rp: 8 No Requirement
Ra: 8
C See Results
Table 1- _Protection (Re) and (Ra) ratings
Area of defects A (%) Rating Rp or Ra
No defects 10
0<A<0.1 9
0.1<A<0.25 8
0.25<A<0.5 7
0.5<A<1.0 6
1.0<A<25 5
2.5<A<50
5.0<A<10
10<A<25
25<A<50
50<A
Condions of
v cs.comtorms and condilonsum and, Scuments at
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4. The ratio of surface area to volume ratio is 7,69 dm? per 1 kg of foodstuff in contact with
5. The volume of simulant used is 0,13 L,

Date:4 January 2018  Page 6 of 8
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o End of Test Report ot
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